
IWC Technical Program 

Innovations in Clean Water: Tech, Investment, and Field Solutions (Potable Water)

IWC Rep: Michael J. Soller, P.E., DBIA,  Bowen Engineering, Indianapolis, IN

Session Chair: Russell Huffmyer, V-Systems, Pittsburgh, PA

Discussion Leader: Gavin Watts, MPW Industrial Water Services, Inc., Pickerring, OH

Monday, 11/10/2025; 8:00 AM

This Potable Water session highlights: 1)Recent advancements in reverse osmosis (RO) technology, 
including dynamic, single-stage RO systems and pilot study results at drinking water facilities in the 
southeastern U.S. 2) Results how regional water studies guide investment decisions in areas not 
traditionally impacted by water scarcity, helping to prioritize public and private funding for market 
[...]
To address these challenges, a novel product was developed to slow the rate of silica polymerization, offering enhanced 
protection under high-silica conditions. Following promising benchtop testing, pilot trials were conducted at multiple sites 
with reject silica concentrations exceeding 300 ppm—levels previously considered unmanageable. This case study 
compares full-scale operations before and after implementation, highlighting improvements in membrane performance, 
reductions in cleaning frequency, and overall operational stability. We will explore how this next-generation technology 
has reshaped expectations for silica control in high-recovery systems.

Discusser: Vijay Ahire, IDE Water Solutions NA, Carlsbad, CA

Time: 4:10

Wastewaters – Making Membrane Systems Work Even Harder (Wastewater 1)

IWC Rep: Elke Peirtsegaele,  Toray Membrane USA, Carpinteria, CA

Session Chair: Emma Wolff, P.E., MS, GAI Consultants,Inc., Homestead, PA

Discussion Leader: Jim Beninati, P.E., HDR, Pittsburgh, PA

Monday, 11/10/2025; 1:15 PM

Membranes are already relied on as powerhouses in wastewater treatment design applications, but these 
Authors will share the novel ways on how they are making membrane systems work even harder. In this 
session, you will learn about new, challenging applications for cross flow ultrafiltration that reduce reliance 
on clarifiers and multi-media filters (with laboratory and field results), advancements in gas transferer 
membranes/membrane contactors for ammonia removal/recovery, and holistic strategies for optimizing 
membrane bioreactor designs.

Ivan Zhu, Xylem, Pittsburgh, PA ; Justin Higgs, Xylem, Pittsburgh, PA; Hari Gupta, Xylem, Pittsburgh, PA; David Berger, 

IWC 25-17: Industrial Wastewater Treatment with Lime/ Soda Ash Softening Coupled with Cross Flow 
Ultrafiltration as a Pretreatment for Reverse Osmosis

Time: 1:25



Xylem, Pittsburgh, PA; Kylie Henline, Xylem, Pittsburgh, PA

Industrial wastewaters such as boiler blowdown (BBD), cooling tower blow down (CTBD), and reverse osmosis reject 
usually contain high concentrations of calcium, magnesium, silica, total organic carbon (TOC), total suspended solids 
(TSS), and total dissolved solids (TDS). These wastewaters are sometimes discharged locally into Publicly Operated 
Treatment Works (POTW) with minimal treatment and without recovery. To recover water for reuse from these 
wastewaters, lime/ soda ash softening, clarification, filtration, and reverse osmosis (RO) processes are typically used to 
reduce the fouling potential from calcium, magnesium and silica, and eventually reduce TDS and other constituents. To 
simplify the pretreatment process and reduce the footprint of the system, an alternative membrane process, cross flow 
(CF) tubular ultrafiltration (UF) was piloted in lieu of solids contact clarification, media filtration or conventional 
ultrafiltration.
CF tubular UF, differs from conventional dead-end filtration such as Inge UF (Inside/ Out) and Dupont Integratec or 
Toray UF (Outside/ In) membranes, by utilizing high cross flow velocities tangential to the membrane surface to dislodge 
potential foulants and scrubbing the membrane surface with suspended solids. This provides potential advantages such 
as higher membrane fluxes, lower maintenance, smaller footprint, and less fouling potential.
The pilot was conducted using synthetic wastewater and two different sources of CTBD wastewater. With lime/ soda ash 
softening at proper doses of lime, soda ash, and magnesium chloride (if needed), it was shown that UF filtrate can 
reliably maintain Ca, Mg, and Silica less than 20, 20, 10 mg/L respectively. The UF flux was maintained at least 75 gfd 
for over ten days continuous running with minimal increase of transmembrane pressure (TMP). The concentrated slurry 
off the CF tubular UF was raised to 3 to 4% TSS without compromising UF flux. The slurry, which showed good 
dewaterability, can be fed into a thickener directly before dewatering with a filter press. Furthermore, the impact of 
organic materials on the flux and membrane TMP were investigated.
Our trials so far demonstrated the advantages of using softening reaction and coupled cross flow tubular ultrafiltration as 
a simplistic approach of RO pretreatment while achieving higher UF fluxes and less maintenance.

Discusser: Harley Schreiber, WesTech Engineering, Salt Lake City, UT

Jinwen Wang, PSP.US, Inc., Los Angeles, CA ; Jeff Koehler, PSP.US, Inc., Los Angeles, CA; Jianbo Wen, PolyCera 
(Shanghai) Technology Co. Ltd., Shanghai, China

IWC 25-18: Advancing Industrial Water and Wastewater Treatment with Ultrafiltration Membranes Designed for 
Reduced Pretreatment

Ultrafiltration (UF) is widely used in industrial water and wastewater treatment to remove suspended solids, colloids, 
pathogens, and emulsions. However, conventional UF membranes require extensive pretreatment to prevent fouling, 
increasing both capital (CAPEX) and operating (OPEX) costs. Inefficiencies or failures in pretreatment can significantly 
impact system performance. To minimize or eliminate pretreatment while maintaining high flux and stable operation, 
membrane materials and module designs must be optimized for challenging water conditions.

PolyCera® UF membranes, developed from nanostructured polymeric materials, exhibit ceramic-like stability and 
hydrophilicity while retaining the cost and manufacturing advantages of polymeric membranes. These membranes 
operate across an extreme pH range (0–14), at temperatures up to 90°C, and in the presence of organic solvents such 
as kerosene, xylene, and methanol. They also tolerate oil concentrations up to 3%, reducing treatment complexity and 
system footprint.

The membrane modules feature a backwashable monolith open-channel design with a corrugated spacer, allowing high 
suspended solids tolerance (up to 5%) without clogging. This design minimizes pressure drop and supports high 
crossflow operation, making it suitable for treating streams with elevated solids content.

Field applications have demonstrated the effectiveness of these membranes in reducing pretreatment needs. In a 4.2 
MGD zero liquid discharge (ZLD) power plant, they reduced reliance on clarifiers and multi-media filters. In a 12 MGD 
lithium extraction facility, they removed ~700 mg/L of suspended Mg(OH)₂ at pH >13 without pretreatment. In coal 
mining, they treated wastewater with over 300 mg/L of suspended solids and oil using only a screen as pretreatment. 
Additionally, automated membrane systems have been deployed for offshore oil and gas produced water treatment, 
ensuring compliance with discharge regulations.

These findings highlight the potential of advanced UF membranes to enhance industrial water treatment by reducing 
pretreatment requirements and improving system efficiency.

Discusser: Juan Meneses, Naclo Water, an Ecolab Company, Apple Valley, MN

Time: 2:15

John Dinneen, Mead & Hunt, Milwaukee, WI ; Annie Weidert, Mead & Hunt, Milwaukee, WI; John Dineen, Mead & Hunt, 
Columbus, OH

IWC 25-19: Optimizing High-Load Food & Beverage Wastewater Treatment with Anaerobic Membrane Bioreactor 
(AnMBR) Technology

This food & beverage facility in the northeastern region of the US, which produces a variety of syrups, sauces, 
condiments, fillings, and toppings, needed a new wastewater pretreatment system to support production growth. The 
new system needed to replace a decommissioned, aging aerobic lagoon and a struggling temporary system that was 
unable to maintain compliance with discharge limits. After evaluation of alternatives and successful pilot testing, the 
manufacturing facility elected to construct a new anaerobic membrane bioreactor (AnMBR). The new system, designed 
and constructed by Mead & Hunt under an EPC contract, was commissioned in early 2023 and handles up to 20,000 
lbs/day chemical oxygen demand (COD).
New treatment process summary: A new 300,000-gallon equalization tank balances wastewater flow and load 
fluctuations from highly variable upstream production activities and product mix. Screened, equalized wastewater is fed 
to a new 400,000-gallon anaerobic digester. Anaerobic activated sludge from the digester is recirculated through two 
ultrafiltration (UF) membrane skids. Crossflow tubular ultrafiltration membrane modules separate the treated effluent 
(permeate) from the recirculating mixed liquor solids, which are returned to the digester. The quality of the effluent 
leaving the membrane skids is so clean that no further treatment steps are necessary. After the equalization tank, the 
entire treatment process takes place between the digester tank and the UF membrane skids, which are located in a 

Time: 3:20



small adjacent treatment building.
 
Results:
Performance from the new system has consistently exceeded requirements, treating high COD, TSS, and FOG raw 
influent wastewater (17,000 mg/L COD average) while producing effluent averaging <20 mg/L BOD and <6 mg/L TSS, 
more than 10 times lower than required levels. In the first 9 months of operation, average COD removal is 98.9% and 
has never been lower than 95%, easily handling rapid swings in influent characteristics and slug loads.

Summary of benefits achieved from the new AnMBR system:
 •Superior & reliable effluent quality: Consistently high-quality effluent, permit compliance, and avoidance of surcharge 

costs
 •Operational advantages: Significant operating cost savings from 94% reduction in weekly average sludge hauling 

volume, reduced chemical dosing costs, and reduced electrical use
 •Minimized unit operations & compact footprint: >50% reduction in wastewater plant footprint along with increased 

treatment plant capacity
 •Efficient schedule: Plant construction was completed in 9 months utilizing EPC project delivery and in-house UF and 

pump skid fabrication by Mead & Hunt 
 •Biogas utilization: Potential to produce renewable energy for plant

Discusser: Larry DeBirk, ClearStream Environmental, Sandy, UT

Emmanuel Joncquez, Alfa Laval Copenhagen, Søborg,  Denmark; Christopher Brunn, Alfa Laval Inc., Richmond, VA

IWC 25-20: Rethinking MBR Plant Layouts - membranes tanks are not simply replacing clarifiers

In biological wastewater treatment plants, Membrane Bioreactor (MBR) systems are changing plant design by combining 
activated sludge treatment with membrane filtration. However, the role of membrane tanks should not be viewed merely 
as a replacement for traditional clarifiers. Many design companies have simply upgraded their models by switching from 
settling systems to a filtration unit, stating for example that the sludge present in those filtration units would not have an 
impact on process design.
This paper challenges conventional MBR design approaches, promoting a more holistic design where membrane tanks 
and the sludge in it are seen as a core component of the treatment process, rather than just a filtration unit. The design 
of MBR plants should combine the optimization of both biological and membrane filtration processes to lower cost, 
reduce energy consumption, and ensure operational flexibility. Membrane technologies offered by Alfa Laval, provide 
high permeability and lower fouling tendencies, which can significantly impact the overall system design. By rethinking 
MBR plant layouts, wastewater treatment facilities can achieve reduced construction and operational costs and higher-
quality effluent, supporting the broader goals of sustainability and water reuse.

Discusser: Luis Suarez, Fluor Corporation, Houston, TX

Time: 4:10

Innovations in Energy-Efficient Water Recovery and Bioenergy Solutions

IWC Rep: Jeffrey Easton, Ph.D., P.E.,  Clearstream Environmental, Inc., Cottonwood Heights, UT

Session Chair: Bill Malyk, WSP Canada, Cambridge, ON, Canada

Discussion Leader: Philip Benson Jr., P.E., PMP, Geosyntec Consultants, Inc., Washington, DC

Monday, 11/10/2025; 1:15 PM

This session will explore cutting-edge technologies and methodologies in water reclamation, renewable 
energy solutions and energy efficiency in water reuse and desalination. The presentations will cover a range 
of topics, including reverse osmosis (RO) technology, anaerobic digestion, anaerobic membrane bioreactor 
(AnMBR) processes, biomethane production, and renewable energy integration. Attendees will gain insights 
into the latest advancements in these fields and their implications for sustainability, energy efficiency, and 
the transition to renewable energy sources. You won’t want to miss out on this session!

Andrew Hodgkinson, Worley Consulting, Clifton Hill,  Australia; Jeff Zimmer, Worley Consulting, Edmonton, Alberta, 
Canada

IWC 25-21: Advances in Utility Scale Biomethane

Biomethane producers are exhausting relatively modest scale biomass supplies (e.g. sewage sludges) and turning to 
much larger biomass resources such as crop residues, and even purpose grown energy crops. This paper will review 
recent advances in utility scale production of biomethane and its potential to replace declining fossil fuel supplies.
United States natural gas consumption is approximately 33 trillion cubic feet (3250 petajoules) per year. Other large 
economies, such as India also require several thousand petajoules per year. Historically the production of biogas, and 
biomethane derived from it has represented a tiny proportion of the total annual natural gas demand in most large 
industrial economies. However, the demand for sustainable energy supplies is changing this and methods for producing 
petajoule per year scale quantities of biomethane are now required. This has led to development of anaerobic digestion 
concepts hundreds of times larger than seen previously.
HIGHLIGHTS
Recent project experiences will be presented describing the new utility scale biomethane systems now in development 
globally:
• Several projects based around cereal crop residues will be described
• A major biomethane program targeting 750 PJ/yr, based on dedicated energy cropping will be described
• Implications of such large programs for USA energy policy will be discussed
METHODOLOGY/ PROCESS
1. Cereal Crop residue based biomethane digestion experience. Results from concept studies aimed at production of 
biomethane from wheat straw will be presented. Including:

Time: 1:25



• Feedstock logistics and optimisation (“hub only” vs. “hub and spokes”)
• Feedstock pre-processing
• Digestion technology
• Digestion residuals management
2. Dedicated energy crop based programs
• An international gas grid scale program (approximately 750PJ/yr) based around energy cropping on non-food 
production farm land will be described
• Concepts for autonomous harvesting systems and logistics
• Pre-processing, digestion technology
• Potential for system optimisation and management
• Options for further value capture from the biogenic carbon dioxide that is normally wasted from digestion systems
RESULTS/ OUTCOMES: The paper will highlight the learnings, including policy implications, potential problems and 
likely benefits of the various biomethane systems and projects described.
CONCLUSION: The paper will offer a possible road map and energy industry perspective on the implementation of a 
substantial transition from a fossil based natural gas energy system to one based on biomethane.

Discusser: Matthew Williams, Thermal Process Systems, Heber City, UT

David Kim-Hak, Energy Recovery, San Leandro, CA ; Eric Kadaj, Energy Recovery, San Leandro, CA

IWC 25-22: Europe Leading the Way to Reduce Energy Use in Water Reuse and Brackish Desalination Projects: A 
Tale of Two Plants

Energy costs in Europe have risen to record high prices in the last few years and electricity rates have stabilized at 
some of the most expensive prices in the world. Thus, utilities in Europe are implementing new technologies at 
wastewater reuse and brackish desalination plants to reduce the energy use of the largest load at the plant, the low 
pressure reverse osmosis (LPRO) system. This abstract covers two cases of utilities in Europe incorporating new 